A STUDY OF DECENTRALIZED WASTEWATER SYSTEMS IN INDIA
A MAJOR PROJECT REPORT
SUBMITTED IN PARTIAL FULFILLMENT OF THE REQUIREMENTS
FOR THE AWARD OF THE DEGREE
OF
MASTER OF TECHNOLOGY
IN
ENVIRONMENTAL ENGINEERING
Submitted By:

PUNEET PATHAK
2K17/ENE/12

Under the supervision of

Dr. BHARAT JHAMNAN!I

Assistant Professor

U NtV ERSI T Y

oLoacA
DEPARTMENT OF ENVIRONMENTAL ENGINEERING
DELHI TECHNOLOGICAL UNIVERSITY

(Formerly Delhi College of Engineering)
Bawana Road, Delhi-110042

JULY, 2019




DELHI TECHNOLOGICAL UNIVERSITY
(Formerly Delhi College of Engineering)

Bawana Road, Delhi-110042

CANDIDATE’S DECLARATION

I, Puneet Pathak, Roll No. 2K17/ENE/12 student of M. Tech (Environmental Engineering),
[...]
3.1 Introduction

In this chapter we are going to study various companies and their products which are related in
the business of decentralised or small scale waste water treatment facilities. For making this
study fruitful we will be using a questionnaire based method for our study. The company
representatives will be contacted through phone calls, e-mails, data available on company

websites and/or personal interviews.

3.2 Data Collection

Before proceeding to the main analysis of plants there is a need for the data to be analysed. For
this purpose we have interview a number of companies in the field of wastewater management

who manufacture and/or provide services of STPs.

The data that needs to be taken from these companies will be related to every aspect of
wastewater engineering. This set of data will help us in finding our results and conclusions.
Results can be inferreed from any type of data using co-relation and regression techniques

using Microsoft Excel.

Now we are going to list out the data that needs to be interviewed from company representatives
of various STPs. The data to be collected will be taken from primary as well as secondary

sources for the study.

Data for the purpose of interview can be classified into many groups based on the department

involved as well as on the general understanding of the situation in hand.

Points to be kept in mind while collecting data:

e Obtaining data at a suitable scale which is reliable enough.

e Asking for data related to physio-chemical parameters of both influent as well as
efffluent.

¢ Understanding broad range of equipments involved in the small scale sewage treatment
systems.

e Trying to know about the costs involved in various components of the project.

25|Page 2K17/ENE/12
A Study of Decentralized Wastewater Systems in India




e Learning about the exact configurations of the systems involved with various
technologies.

e Trying to know about requirements of the end users involved in using the plant after
construction.

e Mainly we will try to learn about projects in urban areas which have commisioned

recently.
So the study data is given below along with their classification :

1. Treatment Data
e Influent and effluent BOD concentrations
e Influent and effluent COD concentrations
e Influent and effluent TSS concentrations
e BOD removal (%)
e COD removal (%)
e TSS removal (%)
e Sludge volume produced (m®/day)
2. Operation and Maintenance Data
e Chemical costs
e Energy costs
e Labor costs
3. Capital Costs Data
e Civil Costs
e Hardware Costs
4. Site Data
e Area used by the plant
e Capacity of the plant

Apart from these data there are certain others data which are not classified above such as
location of plant, state and location of plant. This is because such informations are NOT

necessary to have any inference.

But such data can be used if any demographic finding is required at any stage of the project.

26|Page 2K17/ENE/12
A Study of Decentralized Wastewater Systems in India




In the next section of this chapter we will try finding relations that can be interrelated in order

have some suitable inferences.
3.3 Procedure for Data collection

The data mentioned in above section are to be collected from various company executives as

mentioned above. The ways of collecting data is mentioned above in previous sections.

For this purpose we have prepared a questionnaire mentioning all the questions necessary for
our research purposes. There are provisions made for adding other suitable data if the company

personnal thinks that data can help us in improving the results.

A total of 11 companies were contacted via various means of communication for our study
purposes. All these companies are presently involved in the field of wastewater treatment using

one or more of the above mentioned technologies.

However, after contacting them many companies contacted did not responded. So out of them
only 8 companies responded to our query. From these organisations data was provided for a
total of 63 small scale STPs of all types.So, in the next section we are going to list out all those

organisations who responded to our request of providing the necessary data.

Out of the data collected above suitable inputs can be taken out by comparing parameters as

per the below comparisons :

e Land required versus Plant Capacity

e Sludge produced versus Plant Capacity

e Energy consumption versus Plant Capacity

e Total Capital Costs versus Plant Capacity

e Cost break-up of operation cost components

e Operation costs versus Plant Capacity

e BOD, COD & TSS removal versus Total Plant Capacity

In addition we can also present the comments and suitable observations at necessary places of

the report.
3.4 Organisations involved in the study

The companies involved in the business of wastewater treatment at small scale in India who

responded positively to our queries are mentioned in this section.

27|Page 2K17/ENE/12
A Study of Decentralized Wastewater Systems in India




Following is the list of companies used in the research activity along with their main speciality
in the STP field :

Table 3.1 : List of companies interviewed along with technologies involved

Name of the Company Technology Adopted
Klaro India SBRs

HydroTherm SBRs

Sainath Envirotech SBRs

Grey Water Solutions SBRs, MBRs, MBBRs
ENVICARE Technologies SBRs, MBBRs
WABAG India SBRs, MBBRs

Xylem India SBRs, MBBRs

G.E.T. Water Solutions SBRs, MBBRs, MBRs

Many engineers and experienced persons were contacted from the above listed companies for
our study purpose and necessary details were collected through various means. But there was
no such representative of research and development department available in some of these
companies so persons like sales executives, public relation officers and other similar people
were available to interact. But it was found that after being involved in the field of water and

sewage treatment for so many years they were capable enough to respond to all our queries.

In the next section we are going to show details about some of these plants which were allowed
to be visited in Delhi. These include one plant based on each of the technology we are interested
to study about, i.e.; SBR, MBBR and MBR based plants.

3.5 Study of surveyed STPs

With the help of all the data sources, either primary or secondary we were able to collect the
following data from the STPs surveyed. In the Table 3.0 below we tried providing data about

the number oaf technologies studied of each type.

Apart from infering results from data collected with the help of above STPs we visited some

of the STPs. The main purpose of visiting these plants is to validate the data received via phone

28|Page 2K17/ENE/12
A Study of Decentralized Wastewater Systems in India




calls, e-mails, interviews and data from websites. So after visiting these sites we compared the

data from these visits and tried comparing data obtained from secondary sources.
EXAMPLES :

Below is the study of the sewage treatment plants that were visited while carrying out this study
in a questionnaire format. The same questionnaire was used to collect data from all the available

Sources :

1. 160KLD STP , MP RESIDENTIAL QUARTERS, BD MARG, DELHI

Table 3.2 : Data of a MBBR based plant

A survey of small scale STPs in India
ANSWERS (Please
write 'X" if data is
NOT available or if
Question it cannot be
Number | "Questions to be answered" shared)
1 | State of Construction DELHI
MP RESIDENTIAL
QUARTERS DR.
2 | End User Type BD MARG
3 | Technology Adopted MBBR
4 | Installation Year 2019
5 | Capacity of Plant (KLD) 160
6 | Expected life of system (Years) 40
Expected life of membrane (Years), if
7 | applicable 10
8 | Footprint of the plant (sg.m.) 280
9 | Influent BOD (mg/l) 225
10 | Influent COD (mg/l) 475
11 | Influent TSS (mg/l) 275
12 | Effluent BOD (mg/l) 10
13 | Effluent COD (mg/l) 100
14 | Effluent TSS (mg/l) 30
Electro-Mechanical Components Used
15 | in Plant
2 No, 750mm x 650
16 | a)Bar screen mm
1 HP, 15mm solid
17 | b)Raw sewage transfer pump handling
Twin lobe type, 5
18 | c)Air blower HP/ 1430 rpm
29| Page 2K17/ENE/12

A Study of Decentralized Wastewater Systems in India




Disc type (150mm);
tubular (63mm x

19 | d)Coarse and fine air diffusers 550mm)
Spherical type,
20 | e)MBBR media PVC, 400m2/m3
Hexagonal type,
21 | f)Tube deck media PVC, 200m2/m3
Centrifugal
monobloc type, 7-
10mm solid
22 | 9)Sludge transfer pump handling
Centrifugal
23 | h)Filter feed pump monobloc type
Vertical flow type,
24 | i)Multigrade sand filter MSEP, fabricated
Screw type, 10-
12mm solid
25 | j)Sludge feed pump handling
Energy consumed by the plant
26 | (kWh/day) 450
Operation & Maintenance Costs per
27 | month per KLD (Rupees) 1050
Total Cost per KLD(Rupees in
28 | thousands) 24.5
Vertical flow type,
29 | Others : AC filter MSEP, fabricated
30 | Others : Chlorine dosing system 0-6 Iph, PP

Anything else, you want to let us know for
the research (kindly mention below) :-

Manual type,
12°x12”x12 No of
Filter press plates

30|Page 2K17/ENE/12
A Study of Decentralized Wastewater Systems in India




2. 65 KLD STP, GUJARAT BHAWAN, DELHI

Table 3.3 : Data of a MBR based plant

A survey of small scale STPs in India

ANSWERS (Please
write "X" if data is

Question NOT available or if
Number | "Questions to be answered" it cannot be shared)
1 | State of Construction DELHI
GUJARAT
2 | End User Type BHAWAN
3 | Technology Adopted MBR
4 | Installation Year 2019
5 | Capacity of Plant (KLD) 65
6 | Expected life of system (Years) 40
Expected life of membrane (Years), if
7 | applicable 10
8 | Footprint of the plant (sg.m.) 120
9 | Influent BOD (mg/l) 185
10 | Influent COD (mg/l) 580
11 | Influent TSS (mg/l) 195
12 | Effluent BOD (mg/l) 18
13 | Effluent COD (mg/l) 45
14 | Effluent TSS (mg/l) 15
Electro-Mechanical Components Used
15 | in Plant
16 | a)Bar Screen 900mm x 900mm
17 | b)Mechanical Fine Screen 2mm opening
18 | ¢)Oil Skimmer 500 |, LDPE tank
1 HP, 35mm solid
19 | d)Raw sewage transfer pump handling
5HP/ 1430 rpm ; 3
20 | e)Air Blower HP/ 1425 rpm
Disc type (150mm);
tubular (63mm x
21 | f)Coarse and fine air diffusers 550mm)
22 | g)MBR Module 65 KLD, PVDF
425 W, 3 lamps,
23 | h)UV system 60,000 uw-sec/cm2
1 HP, 7mm solid
24 | 1)Sludge Recirculation Pump handling
25 | J)JMBR permeate pump 1 HP, 2900 rpm
31|Page

A Study of Decentralized Wastewater Systems in India

2K17/ENE/12




Energy consumed by the plant

26 | (kWh/day) 250
Operation & Maintenance Costs per
27 | month per KLD (Rupees) 1750
Total Cost per KLD(Rupees in
28 | thousands) 70
29 | Others : hypo and citric dosing system 200 L each
30 | Others : centrifuge 300 mm basket dia
1 HP, 605 rpm,
Centrifuge feed pump screw type
Anything else, you want to let us know for
the research (kindly mention below) :-
pH meter, rotameter, electro-magnetic
flow meter, sight tube Instrumentation
Front operated,
cubical type with
Control Panel compartments.

3. 175 KLD STP (SBR based), SAFDARJUNG AIRPORT, DELHI

Table 3.4 : Data of a SBR based plant

A survey of small scale STPs in India
ANSWERS
(Please write
X" if data is
NOT available
Question or if it cannot
Number | "Questions to be answered" be shared)

1 | State of Construction DELHI
SAFDARJUNG

2 | End User Type AIRPORT

3 | Technology Adopted SBR

4 | Installation Year 2018

5 | Capacity of Plant (KLD) 175

6 | Expected life of system (Years) 40

Expected life of membrane (Years), if

7 | applicable 10

8 | Footprint of the plant (sg.m.) 250

9 | Influent BOD (mg/l) 44.5

10 | Influent COD (mg/l) 475
11 | Influent TSS (mg/l) 74
32| Page

A Study of Decentralized Wastewater Systems in India

2K17/ENE/12




12 | Effluent BOD (mg/l) 8.5

13 | Effluent COD (mg/l) 80
14 | Effluent TSS (mg/l) 12.5
Electro-Mechanical Components Used

15 | in Plant
1000mm x

16 | a)Bar screen 750mm
5 HP/ 1430

17 | b)Air blowers rpm
Disc type
(150mm);
tubular (63mm

18 | ¢) Coarse and fine air diffusers X 550mm)

175 KLD, SS-

19 | d)SBR package 304
Non-clog,
20mm solid

20 | e)Submersible sewage transfer handling
Working
pressure :

21 | HAC filter 4kg/lcm?2

22 | g)Centrifuge 500m dia basket
425 W, 3
lamps, 60,000

23 | h)UV sterilizer uw-sec/cm2

24 | 1)Sludge screw pump 1 HP, 605 rpm

1 HP, 7mm

25 | j)Sludge recirculation pumps solid handling
Energy consumed by the plant

26 | (kWh/day) 350
Operation & Maintenance Costs per

27 | month per KLD (Rupees) 900
Total Cost per KLD(Rupees in

28 | thousands) 65
Others : pH meter, rotameter, electro-

29 | magnetic flow meter Instrumentation
Non-clog type,
12mm solid

30 | Others : drainage sump pump handling

Anything else, you want to let us know for
the research (kindly mention below) :-

Front operated,
Control panel cubical type

33|Page 2K17/ENE/12
A Study of Decentralized Wastewater Systems in India




with
compartments.

The data obtained from both the sources are found to be in coherence and it had made us sure

of using the data from other sources being useful in this study.

Now in the next chapter we are going to present the results and findings of this study.

34|Page 2K17/ENE/12
A Study of Decentralized Wastewater Systems in India




CHAPTER 4

RESULTS AND FINDINGS

4.1 Introduction

In this chapter were going to present the results obtained from previous studies and the data
collected. The data collected will be used to plot various types of graphs and plots in order to
infer something useful. We know that while comparing two entirely different entities corelation
and regression are to be adopted. We will be them also while plotting the graphs. Also, we will

try to find the cost breakups in order to find gaps where the current systems can be optimized.
4.2 Comparison of Collected Data

First of all, we are going to compare and analyse various related factors of these STPs in
relation to the total plant capacity. This is done is order to find the scaling effect of any type,

i.e., whether the size or capacity of the plant has any effect on the related factors or not.

So the various comparisons carried out with total plant capacity being the dependant variable

are given below :

4.2.1 Land Requirement (sg.m.) and Total Plant Capacity :

Land requirement as a function of total treatment capacity

300
°
. 250
=
d
£ 200 |
[
£ )
L
= 150 ° B
S ¢ e
-] @ o
S P
o 100 o @
S 00 900y
< o
- 50 = .“.c" ‘ e
0
0 20 40 60 80 100 120 140 160 180 200
PLANT CAPACITY (KLD)
® MBBR Footprint (sq.m.) MBR Footprint (sq.m.) SBR Footprint (sq.m.)
Figure 4.1 : Comparison of Land Requirement with Total Plant Capacity
35| Page 2K17/ENE/12

A Study of Decentralized Wastewater Systems in India




Land required per KLD of Plant Capacity

>
) 5 @
&
< [
()
=
Z 4
-
a
(N
(@)
9
Z 3
&
o [ ] a
8 ...... o...
© 2 0 o {
55 T T [Tl
g o® ® [ ¢
E [ S ATTTTS PUSURRALL L °. [ ]
%  { [ ] o ® ® ..‘ """"""" [ ]

1 e 8§ € ©g e e
S s o ¢ vl

0

0 20 40 60 80 100 120 140 160 180 200

PLANT CAPACITY IN KLD

® VIBBR @ MBR ®SBR

Figure 4.2 : Comparison of Land Requirement per KLD with Total Plant Capacity
Findings :

As it can be observed from Figure 4.1, the land requirement or footprint was found to be almost
similar for MBBR and SBR. However, MBBR have little bit more land requirements for plants
of smaller capacities when compared to SBRs. Among the three technologies MBRs were
found to have the largest land requirements. So, we can say that for STPs of large capacities
MBBR or SBR are suited whereas for plants of capacity less than 50 KLD MBR can be opted

for. It is alos to be noted that as the

36| Page 2K17/ENE/12
A Study of Decentralized Wastewater Systems in India




4.2.2 Sludge Volume Generated and Total Plant Capacity :

Sludge volume generated as a function of Total Plant Capacity

2.5
> 2 { J
)
'_
<<
o
= 15 °® °®
w
8 e o e A AU RSty
S R R DD R R ey |
] 1 ‘ . ............ ." . .
d ® ...---"""““”. .....................-.-'-. ''''
> ([ JUUURIRTTTL b ® | L SonthR NURRRTE L .
= | e ® K. JOPPRPRRT LIS o @ et .
S 05 . ® gt °® Qe °

5 | geesences AL °